
 



CG260 (barra) 

   
 

Nombre  
Figura Referencia 

 
Cantidad 

1-2 03120020002 4536 
 

Stop Ring 26 1 

1-3 03120010001 4531 
 

Stop Ring 10 1 

1-4 03090010015 0762 
 

Bearing 6000-2RS/P5 2 

1-5 02020090072 2705 
 

Pinion 1 

1-6 03020030014 2322 
 

Screw M5×25 1 

1-7 03020030021 7550 
 

Bolt M6×12 2 

1-8 80010040011 2955 
 

Gear Case 1 

1-9 02020160080 2122 
 

Safety Guard 1 

1-10 03020020053 2323 
 

Screw M5×12 3 

1-11 03090010013 0759 
 

Bearing 6000/P5 1 

1-12 02020090020 1615 
 

Gear  1 

1-13 02020090035 2704 
 

Gear Shaft 1 

1-14 03090010014 0761 
 

Bearing 6002-2RS/P5 1 

1-15 03120020001 4540 
 

Stop Ring 32 1 

1-16 02020100020 0765 
 

Holder A 1 

1-17 02020100012 4799 
 

Holder B 1 

1-18 03040050014 4544 
 

Washer 10 1 

1-19 03030010007 4380 
 

Left Nut M10×1.25 1 

1-20 03060020004 4581 
 

Pin 2×16 2 

1-21 61270070004 3844     Harness Ass'y 1 

1-22 70030030385 9209    Safety Guard 1 

1-23 02010030001 3326 
 

Spacer 2 

1-24 03040020020 6536 
 

Washer 5 4 

1-25 03050010015 7813 
 

Washer 5 4 

1-26 03010110119 9211 
 

Screw M5×20 4 

1-27 03010040027 4264 
 

Screw ST4.2×16 1 

1-28 70030030056 1275 
 

Blade 1 



1-29 03010040025 4262 
 

Screw ST4.2×13 2 

1-30 02020070037 3645 
 

Guard  1 

1-31 02050060019 4231 
 

Harness Ass'y 1 

1-32 70030180133 1634 
 

Harness Clamp 1 

1-33 70030160007 1635 
 

Clamp 1 

1-34 03040030002 4413 
 

Washer 5 1 

1-35 03010060053 3310 
 

Screw M5×20 1 

1-36 02010010091 7352 
 

Pipe(26*1.5*1500) 1 

1-37 02020060006 2884 
 

Drive Shaft (1540mm) 1 

1-38 02040010003 0778 
 

Oil-Bearing（8*14*14) 6 

1-39 02080020006 0751 
 

Rubber Cover 6 

1-40 61270090004   
 

HANDLE ASS'Y 1 

1-41 03010010048 4282 
 

SCREW M5X35 4 

1-42 70030160079 7213 
 

HANDLE ASS'Y 1 

1-43 70030160031 7214 
 

HANDLE COVER 1 

1-44 61270040018   
 

LEVEL ASS'Y 1 

1-45 03010010029 4356 
 

SCREW M5X14 1 

1-46 02020160213 2044 
 

CLAMP 1 

1-47 03030060008 4319 
 

NUT M5  3 

1-48 70030070164 7216 
 

BOX,RIGHT 1 

1-49 02080020053 2045 
 

RUBBER COVER 1 

1-50 70030180090 1031 
 

CLAMP 1 

1-51 03010010022 1173 
 

SCRREW M5X20 2 

1-52 02050050078 5706 
 

STOP SWITCH 1 

1-53 70030070047 1287 
 

TINE 1 

1-54 02020110039 5789 
 

SPRING 1 

1-55 02020110041 5787 
 

SPRING 1 

1-56 70030070172 5702 
 

SAFETY LEVER 1 

1-57 02020110040 5786 
 

SPRING 1 

1-58 70030070074 5701 
 

THROTTLE LEVER 1 

1-59 02050040045 7554 
 

CABLE COMP 1 



1-60 03010010046 4373 
 

SCRREW M5X20 1 

1-61 70030070216 7215 
 

BOX,LEFT 1 

1-62 03030010002 1209 
 

NUT M6 2 

1-63 01040030002 0010 
 

TUBE 1 

1-64 02060040025 7245 
 

Blade 1 

1-65 02110030004 3324 
 

Blade guard 1 

1-66 02050220003 4900 
 

Nylon Cutter Head 1 

1-67 03030010013 4419 
 

GB6170 M5 2 

1-68 03010010056 9008 
 

Screw M5*14 1 

1-69 70030030539 9208 
 

Bracket 1 

1-70 03010010062 5711 
 

Screw M5*20 2 

 

 

 

 

 

 

 

 

 

 

 

 

 



 



CG260 (motor) 

      

Figura Referencia 
  

Nombre Cantidad 

1 03020010013 5614 
 

Bolt assy M5X20 1 

2 03040050021 4109 
 

Washer 5 1 

3 70030030003 7442 
 

Housing 1 

4 02020160187 7430 
 

Baffle of cylinder top 1 

5 03130010013 3480 
 

Spark plug RCJ6Y 1 

6 03010010061 5711 
 

Bolt M5X20 4 

7 70070130001 6574 
 

Cylinder 1 

8 02070010020 7431 
 

Gasket,cylinder 1 

9 02020020003 0508 
 

Ring,piston 2 

10 02010020006 6457 
 

Piston 1 

11 02020010004 0513 
 

Pin,piston 8X28 1 

12 02020030017 4555 
 

Ring, snap 2 

13 03090020018 0498 
 

Needle bearing 1 

14 02020150007 3355 
 

Washer,thrust 2 

15 02020120009 7020 
 

Crank shaft assy 1 

16 03090010028 0473 
 

Bearing 6001/P53 2 

17 03060010002 4567 
 

PIN B3X10 4 

18 02070010110 7433 
 

Gasket,crankcase 1 

19 70070050002 7438 
 

Rear crankcase 1 

20 03100010009 0047 
 

Oil seal 12X22X7 2 



21 02050100005 0874 
 

Starter pulley comp 1 

22 02050070002 0210 
 

Starter comp 1 

23 03020020026 3004 
 

Bolt assy M5X16 4 

24 03070010001 4562 
 

Woodruff key 1 

25 70070050001 7437 
 

Front crankcase 1 

26 03010010045 4373 
 

Bolt M5X30 3 

27 02050030018 1957 
 

Rotor 1 

28 03030020002 4287 
 

Nut M8X1 1 

29 03040050052 4500 
 

Washer 2 

30 02050160002 2492 
 

Clutch assy 1 

31 03040050042 4548 
 

Wave washer 2 

32 02020130001 0510 
 

Clutch bolt 2 

33 02020050019 1606 
 

Clutch drum assy 1 

34 03120010005 4534 
 

Retaining ring 15 1 

35 03120020004 4541 
 

Retaining ring 35 1 

36 03090010012 0758 
 

Bearing 6202-2RS/P5 2 

37 80010030004 5455 
 

Clutch case 1 

38 03010010021 1173 
 

Bolt M5X20 2 

39 80010050049 2958 
 

Top holder 1 

40 80010050068 2959 
 

Below holder 1 

41 02080020069 1607 
 

Rubber,anti-vibration 1 

42 03020020025 2323 
 

Bolt assy M5X12 2 

43 03010010010 1164 
 

Bolt M5X25 4 

44 02070010078 7389 
 

Gasket,insulator 1 



45 02110030031 1190 
 

Insulator 1 

46 03020020012 1848 
 

Bolt assy M5X20 5 

47 02070010061 1154 
 

Gasket,carburetor 1 

48 02050020050 4390 
 

Carburetor comp 1 

49 02070010099 1153 
 

Gasket,carburetor 1 

50     
 

Pipe 1 

51 02020040036 1141 
 

Clip , pipe 1 

52     
 

Pipe 1 

53 70030040030 0964 
 

Choke Handle 1 

54 70030040057 1055 
 

Base, cleaner 1 

55 02050020127 4926 
 

Primer pump ass’y 1 

56 70030040028 1339 
 

Choke 1 

57 03010040022 4240 
 

Bolt  ST3×12 1 

58 02090010030 7868 
 

Air filter element 1 

59 03020020030 4402 
 

Bolt assy M5X60 2 

60 70030040062 7440 
 

Cover, cleaner 1 

61 70030070026 1159 
 

Knob,cover 1 

62 02050120002 0554 
 

Fuel filter comp 1 

63 03020020013 4242 
 

Bolt assy M4X20 2 

64     
 

Pipe 1 

65 70050030001 7441 
 

Fule tank 1 

66 02110020026 

8598 
 

Cap,fule tank 1 

8817 
 

Valve,fuel cap 1 

8574 
 

Holder,valve 1 



8579 
 

Holder,stopper 1 

8966 
 

Gasket,fuel cap 1 

1273 
 

Stopper 1 

67 02020160443 7434 
 

Bracket,fuel tank 1 

68 02070010133 7432 
 

Gasket,muffler 1 

69 02050010063 0673 
 

Muffler assy 1 

70 02050010001 7842 
 

Heat shield 1 

71 03040020019 6536 
 

Washer 5 11 

72 03050010014 7813 
 

Washer 5 11 

73 03010010049 4459 
 

Bolt M5X50 2 

74 03040010007 4451 
 

Washer 4 2 

75 02070010048 3477 
 

Space,ig coil 2 

76 02050050137 3821 
 

Wire, lead  1 

77 02050030002 7388 
 

Ignition coil comp 1 

 


